DINGLI

Exceed - New H&r‘gfﬁﬁ

Parts Manual

JCPTO0808PA
JCPT1008PA
JCPT1012PA

From SN

JPPA023E00344-

Part Number: SM012220125
Version Number: Rev1.2
July 2023 Printing

DINGLI






Parts Manual Foreword

Foreword

We are very appreciated for your interesting with Dingli machine and choosing it for

your application. Our priority above all is you can use the machine safely for your
application and you can benefit from the Dingli machine mostly. For these reason we hope
you can:

1.

2.

Comply with employer, job site and local governmental rules.

Safeguard your commitment to quality by always using genuine Dingli spare parts.
Remember, Dingli cannot accept responsibility for the failure of a separator equipped
with non-original spare parts. We guarantee the quality and reliability of our products.

All sketch maps of parts shown in this manual are for reference only, it is the practical
that counts. This manual includes all the latest information up to the date when it was
printed. All responsibilities for the revision and explanation of the manual rest with the
Dingli. We also preserve the right to edit the technology characteristic and content of
the manual.

Anyone who read the manual or used the machine, is encouraged to notify Dingli
Machinery Co, Ltd of any errors or send in suggestions for improvement. All
communications will be carefully considered for future printings of this and other
manuals, certainly if you have any question about the machine, please contact with our
team by dialing technical support phone, sending email, or any methods you want, etc.
Our contact information as bellow:

Please contact with:

DINGLI AWP INDIA PRIVATE LIMITED
Phone: +91-98846 48464

Email: support@dinglisaarc.com

DINGLI






Parts Manual Table of Contents

Table of Contents

Section 1 Chassis

101.1 Steer Linkage and Wheels ASSembIY .........ccooviiiiiiiiiiiiiee e 2
102.1 Pothole Protection ASSEMDIY........cccoviiiiiiiiiii e 5
103.1 Battery Pack Module (Lead-acid Battery)..........cooueiiiiiiiiiiiiicii e, 8
103.2 Battery Pack Module (Lithium Battery) .........ccoooovviiiiiiiiiicee e 11
104.1  Power Unit MOAUIE ..o 14
105.1  Ground Control and Cover ASSEMDIY ..........oviiiiiiiiiiiiciee e 17
106.1 Rear Wheel and Ladder.........ccooooiiiiiiiiii e 19
107.1 Chassis Accessory Installation...............oueiiiiiiiiiiic e 21
108.1  Counterweight........oueeiii e 23
Section 2 Scissor
201.1 Scissor Assembly (JCPTO808PA) ........cuuiiiiiiiiiiiiiiiee e 26
201.2 Scissor Assembly (JCPTI1008PA) ........uiiiiiiiiiiiiiiiee et 29
201.3  Scissor Assembly (JCPTI0M12PA) ... 32
202.1 Electric Cylinder Assembly (JCPTO808PA, JCPT1008PA)........ccvvveeviiiieinneen. 35
202.2 Electric Cylinder Assembly (JCPT1012PA)......ociiiiiiieieeeeiiieeeee e 37
Section 3 Platform
301.1 Main Platform Assembly (JCPTO808PA, JCPT1008PA).......cccceeeiiiiiiiiiereaennn. 40
302.1 Platform Extension Assembly (JCPTO808PA, JCPT1008PA).......cccccceeeveeeeeens 43
303.1 Main Platform Assembly (JCPT1012PA) .....ovvveiiiieiieee e 45
304.1 Platform Extension Assembly (JCPT1012PA)......ccooiiiiiiiiiieie e, 47
305.1 Platform Locking Device Assembly............oooviiiiiiiiiiiiicce e 49
306.1 Platform Control ASSEMDIY ........oooiiuiiiiiieiieee e e 50
Section 4 Electrical System
O It O o g o= T = = S 52
402.1 POWETN t0 PlatfOrm ... ..t 54

Section 5 Decal

501.1
501.2
502.1
502.2

Decals With Words (CE)........oouuuiiiiiiieeeeees e 57
Decals with Words (ANSI).........uoiiiiiiii e 62
Decals with Symbols (CE)........uuoiiiiiiiiieicie e 67
Decals with Symbols (ANSI) .....ccooriiie e 72

DINGLI







Parts Manual Section 1 Chassis

Section 1
Chassis

DINGLI



Section 1 Chassis Parts Manual

101.1 Steer Linkage and Wheels Assembly

() @ @

By
™
=
)
\

DINGLI



Parts Manual Section 1 Chassis

101.1 Steer Linkage and Wheels Assembly

ltem | Part No. Description Qty.
1 10000482 Cover 2
2 10000596 Screw 2
3 100001029 Nut GB/T6170 M12 2
4 | 00001252 Screw GB/T70.1 M5x%12 2
5 100000429 8813-556550 Bearing 4
6 | 10000595 Washer 2
7 10011735 Steer yoke weldment 1
00005074 892-20033 Pin (JCPT0808PA, JCPT1008PA) 1
° 10023428 Pin (JCPT1012PA) 1
00010536 8812-202312 Bearing (JCPTO808PA, JCPT1008PA) 1
° 10025130 Spacer sleeve (JCPT1012PA) 1
10 | 00000267 892-20045 Pin 1
11 | 10017932 Pin 2
12 | 10017933 Washer 2
13 | 00000368 8812-252820 Bearing 4
14 | 00010583 8812-202308 Bearing 2
15 | 00000384 8832-26 Bearing 2
16 | 00000926 Circlips GB/T 894.1-20 2
10021719 Tie rod weldment (JCPTO808PA, JCPT1008PA) 1
" 10023418 Tie rod weldment (JCPT1012PA) 1
18 | 10021751 Washer 2
19 | 10021750 Electric cylinder unit (HL) 1
-- 10025452 Electric cylinder 1
-- | 10025453 Motor 1
20 | 10023045 Spacer 2
21 | 00000620 Washer GB/T97.1 6 4
22 | 00000621 Washer GB/T93 6 4
23 | 00000876 Screw GB/T70.1 M6x%16 4
24 | 00006223 3/8-16x%1 1/2" Bolt ANSIB18.2.1 14

DINGLI



Section 1 Chassis Parts Manual

101.1 Steer Linkage and Wheels Assembly

ltem | Part No. Description Qty.
25 | 00005181 Washer ANSIB18.21.1 3/8 14
26 | 00005182 Washer ANSIB18.22.1 narrow 3/8 14
27 | 10011739 Steer yoke weldment 1
28 | 00008592 Drive motor assembly 2
-- | 00006898 Reducer 1
_ 00009445 (E);D/;)motor assembly (includes motor, brake and motor 1
00008358 Motor (KDS) (with brake) 1
B 00009458 Motor (HS) (with brake) 1
00008033 Brake (KDS) 1
B 00009459 Brake (HS) 1
10018072 Motor cover (KDS) 1
- 10020821 Motor cover (HS) 1
29 | 10014972 Wheel 2
30 | 10014971 Bolt 10
31 | 00002572 Nut GB/T6183.1 M10 3
32 | 00002872 Bolt QC/T 340 M8x16 2
33 | 10007359 Hose clamp support 1
34 | 00001033 Nut GB/T6182 M6 2
35 | 10020335 Hose clamp 2
36 | 00001042 Screw GB/T 70.1 M6x%30 2
37 | 10020347 Bolt 1

DINGLI




Parts Manual Section 1 Chassis

102.1 Pothole Protection Assembly

DINGLI



Section 1 Chassis Parts Manual

102.1 Pothole Protection Assembly

ltem | Part No. Description Qty.
1 10000585 Linkage weldment 1
2 10022769 Pothole guard weldment 1
3 | 00001050 Washer GB/T97.1 20 2
4 100001051 Nut GB/T6182 M20 2
5 | 00001253 Screw GB/T70.1 M5x%30 4
6 | 00000605 Washer GB/T93 5 8
7 | 00007930 Limit switch 2
8 10000490 Lock clasp 1
9 | 00002872 Bolt QC/T 340 M8x16 4
10 | 10000042 Switch cover 2
11 | 00000606 Washer GB/T97.1 5 4
12 | 00001030 Screw GB/T70.1 M5x%10 4
13 | 10022767 Pothole guard weldment 1
14 | 00001044 Nut GB/T6182 M14 10
15 | 00001043 Washer GB/T97.1 14 6
16 | 00000359 8812-202320 Bearing 4
17 | 00000382 8832-20 Bearing 4
18 | 10000575 Pin 4
19 | 10000573 Washer 2
20 | 10000569 Gas shock strut 2
21 | 00000368 8812-252820 Bearing 4

10021727 Pothole link plate (JCPTO808PA, JCPT1008PA) 1

2 10000570 Pothole link plate (JCPT1012PA) 1
23 | 00000356 8812-202309 Bearing 4
24 | 10000038 Gas shock 2
25 | 10000574 Pin 2
26 | 00001039 Screw GB/T78 M5x%10 2
27 | 10000572 Pin 2

DINGLI




Parts Manual Section 1 Chassis

102.1 Pothole Protection Assembly

ltem | Part No. Description Qty.

28 | 10000584 Linkage weldment 1
29 | 10000571 Roller 2
30 | 00002873 Bolt QC/T 340 M10%20 8

10000673 Pothole guide (JCPTO808PA, JCPT1008PA) 1
o 10000588 Pothole guide (JCPT1012PA) 2
32 | 00000390 8812-323645 Bearing 4
. 10024550 ?gglgz%gg:SA;))usher assembly (JCPTO808PA, 1

10000633 Pothole hole pusher assembly (JCPT1012PA) 2
34 | 10000491 Lock clasp 1

DINGLI



Section 1 Chassis Parts Manual

103.1 Battery Pack Module (Lead-acid Battery)

N
A
N

Q)

¥
@@ OO

DINGLI



Parts Manual Section 1 Chassis

103.1 Battery Pack Module (Lead-acid Battery)

ltem | Part No. Description Qty.

1 00001010 Screw GB/T 973 M5x%8 2
2 00007675 300A Fuse assembly 1
-- | 00007642 300A Fuse 1
-- | 00007643 Fuse block 1

00007687 Battery alarm (matching with 00000689 charger) 1
° 00007683 Battery alarm (matching with 00007684 charger) 1
4 | 00002574 Nut GB/T6183.1 M6 2
5 | 00001166 Screw GB/T 818 M6%20-H 2
6 10000538 Threaded rod 1
7 100001163 Nut GB/T 6182 M8 1
8 10000536 Hinge pin 2
9 |00000368 8812-252820 Bearing 4
10 | 10000539 Bumper 1
11 | 00000615 Washer GB/T97.1 10 2
12 | 00002234 Screw GB/T70.1 M10x55 1
13 | 00000384 8832-26 Bearing 2
14 | 00000992 Circlips GB/T 894.1-25 2
15 | 00002572 Nut GB/T 6183.1 M10 2
16 | 10015324 Battery tray weldment 2
17 | 00008417 Battery 4
18 | 00000655 Power switch 1
19 | 00002573 Nut GB/T6183.1 M5 4
20 | 10000537 Half-round batten 2
21 | 00001059 Screw GB/T 70.1 M10x30 (JCPT1012PA) 1
22 | 10014558 Bumper (JCPT1012PA) 1
23 | 10000481 Latch (left) 1
24 | 00002866 Bolt QC/T 340 M6x20 2
25 | 10000540 Handle hole ring 1

DINGLI



Section 1 Chassis

Parts Manual

103.1 Battery Pack Module (Lead-acid Battery)

ltem | Part No. Description Qty.

26 | 00001013 Screw GB/T 973 M5x20 4

27 | 00000999 Screw GB/T973 M5x10 2
00000689 Charger (GPSC) 1

2 00007684 Charger (EPC) 1

29 | 00001060 Screw GB/T 818 M6x12-H 4

DINGLI

10




Parts Manual Section 1 Chassis

103.2 Battery Pack Module (Lithium Battery)

DINGLI

1



Section 1 Chassis Parts Manual
103.2 Battery Pack Module (Lithium Battery)
ltem | Part No. Description Qty.
1 100001010 Screw GB/T 973 M5x%8 2
2 00007675 300A Fuse assembly 1
-- | 00007642 300A Fuse 1
-- | 00007643 Fuse block 1
00007687 Battery alarm (matching with 00000689 charger) 1
° 00007683 Battery alarm (matching with 00007684 charger) 1
4 | 00002574 Nut GB/T6183.1 M6 2
5 | 00001166 Screw GB/T 818 M6%20-H 2
6 10000538 Threaded rod 1
7 | 00001163 Nut GB/T6182 M8 1
8 | 00000368 8812-252820 Bearing 4
9 | 10000536 Hinge pin 2
10 | 00002572 Nut GB/T6183.1 M10 2
11 | 10000539 Bumper 1
12 | 00000615 Washer GB/T97.1 10 2
13 | 00002234 Screw GB/T70.1 M10x55 1
14 | 00000384 8832-26 Bearing 2
15 | 00000992 Circlips GB/T 894.1-25 2
16 | 00000678 Bolt GB/T 5783 M10x25 2
17 | 00000679 Washer GB/T93 10 2
18 | 10012890 Locating plate 1
19 | 00000608 Washer GB/T97.1 8 4
20 | 00000609 Washer GB/T93 8 4
21 | 00000875 Bolt GB/T 5783 M8x20 4
22 110015324 Battery tray weldment 1
23 | 00007777 Battery 1
24 | 00002573 Nut GB/T6183.1 M5 6
25 | 10000537 Half-round batten 2
DINGLI

12




Parts Manual

Section 1 Chassis

103.2 Battery Pack Module (Lithium Battery)

ltem | Part No. Description Qty.

26 | 00001059 Screw GB/T70.1 M10x30 (JCPT1012PA) 1
27 | 10014558 Bumper (JCPT1012PA) 1
28 | 10000481 Latch (left) 1
29 | 00002866 Bolt QC/T 340 M6x20 2
30 | 10000540 Handle hole ring 1
31 | 00001013 Screw GB/T 973 M5x%20 4
32 | 10014940 Cover 1
33 | 00001011 Screw GB/T 973 M5%12 2

00000689 Charger (GPSC) 1
> 00007684 Charger (EPC) 1
35 | 00001060 Screw GB/T 818 M6%12-H 4

DINGLI

13



Section 1 Chassis

14

DINGLI

Parts Manual




Parts Manual Section 1 Chassis

104.1 Power Unit Module

ltem | Part No. Description Qty.
1 00002234 Screw GB/T70.1 M10x55 1
2 | 00000615 Washer GB/T97.1 10 2
3 10000539 Bumper 1
4 10000536 Hinge pin 2
5 100000368 8812-252820 Bearing 4
6 Ground control and cover assembly (refer to 105.1) 1
7 100000743 Bolt GB/T 5783 M6x20 4
8 | 00000621 Washer GB/T93 6 8
9 | 00000620 Washer GB/T97.1 6 8
10 | 00010221 Motor controller 1
11 | 00000999 Screw GB/T 973 M5%10 3
12 | 00007331 Circuit breaker 1
13 | 10020579 Mounting plate 1
14 | 00007491 Relay 1
15 | 10000540 Handle hole ring 1
16 | 10000480 Latch (right) 1
17 | 00002866 Bolt QC/T 340 M6x20 2
18 | 00002865 Bolt QC/T 340 M6x14 4
19 | 00002875 Bolt QC/T 340 M8x20 1
20 | 00001244 Alarm 1
21 | 00002575 Nut GB/T6183.1 M8 1
22 | 00002572 Nut GB/T6183.1 M10 2
23 | 10014558 Bumper (JCPT1012PA) 1
24 | 00001059 Screw GB/T70.1 M10x30 (JCPT1012PA) 1
25 | 00000774 Screw GB/T 70.1 M6x%20 4
26 | 00010222 Motor controller 1
27 | 00002333 Screw GB/T 818 M4x8-H 2
28 | 00000779 Washer GB/T93 4 2

DINGLI

15



Section 1 Chassis

Parts Manual

104.1 Power Unit Module

ltem | Part No. Description Qty.
29 | 00000778 Washer GB/T97.1 4 2
30 | 00002028 Contactor 1
31 | 10021735 Hydraulic tray weldment 1
32 | 00000992 Circlips GB/T 894.1-25 2
33 | 00000384 8832-26 Bearing 2

DINGLI

16




Parts Manual

105.1 Ground Control and Cover Assembly

Section 1 Chassis

DINGLI

17



Section 1 Chassis Parts Manual
105.1 Ground Control and Cover Assembly
ltem | Part No. Description Qty.
1 10020585 Ground control bracket 1
2 | 00002573 Nut GB/T6183.1 M5 3
3 110016453 Hinge 1
4 100002523 Screw GB/T 973 M5x16 3
5 00002337 Screw GB/T 819 M5x12-H 5
6 10015360 Cover 1
7 00000738 Toggle switch 1
00001243 Key switch (key removable in off position) 1
° 00003356 Key switch (key removable in all position) 1
-- | 00003050 Key 1
9 00002565 Select switch 1
-- | 00002566 Select switch head 1
-- | 00002346 Base with 1 NO contact 1
10 | 00000921 Emergency stop switch 1
-- | 00000754 Red mushroom head 1
-- | 00000752 Base with 1 NC contact 1
11 00008262 Display 1

18

DINGLI




Parts Manual Section 1 Chassis

106.1 Rear Wheel and Ladder

L

O OROROXORORORO

() @G ) T

DINGLI

19



Section 1 Chassis Parts Manual

106.1 Rear Wheel and Ladder

ltem | Part No. Description Qty.
-- 10014970 Rear wheel assembly (includes Item 1-6 and 15-22) /
1 10000638 Cap 2
2 10000639 Bearing seat 2
3 | 00001884 Nut GB/T 9459 M22x1.5 2
4 | 10000637 Washer 2
5 | 00001129 Bearing 30206 GB/T 297 2
6 | 00001971 Bearing 33008 GB/T 297 2
7 10000484 Spacer 2
8 | 00000765 Screw GB/T70.3 M8x20 16
9 | 00002248 Bolt GB/T 5783 M14x35 4
10 | 00001258 Washer GB/T93 14 4
11 | 00001043 Washer GB/T97.1 14 4

10000679 Ladder (without circuit breaker bracket) 1

2 10001805 Ladder (with circuit breaker bracket) 1
13 | 00002863 Bolt QC/T 340 M6x%10 1
14 | 10000487 Ground strap 1
15 | 00002885 Bolt GB/T 16674 M12x100 8
16 | 10000640 Terminal pad 2
17 | 10000642 Spindle 2
18 | 00002576 Nut GB/T6183.1 M12 8
19 | 00002081 Seal GB/T 13871.1 FB 50 70 8 III 2
20 | 00005416 Cotter pin  GB/T 91 5x50 2
21 | 10014972 Wheel 2
22 110014971 Bolt 10

20

DINGLI




Section 1 Chassis

Parts Manual

Chassis Accessory Installation

107.1

21

DINGLI




Section 1 Chassis Parts Manual

107.1 Chassis Accessory Installation

ltem | Part No. Description Qty.
1 | 00004298 Bolt GB/T 5789 M5x10 4
2 | 10016545 Cover 1
3 | 00002523 Screw GB/T 973 M5x16 2
4 10000488 Beacon cover 1
5 00000740 Beacon 1
6 00004736 8813-38.1x44.45x22 Bearing 2
7 00007932 Limit switch (option) 1
8 | 00002573 Nut GB/T6183.1 M5 4
9 | 00000605 Washer GB/T97.1 5 12
10 | 00002392 Screw GB/T 70.1 M5x%40 4
11 | 00007932 Limit switch 1
12 | 10000631 Switch bracket 1
13 | 10025198 Signal plate 2 (option) 1
14 | 00000778 Washer GB/T97.1 4 4
15 | 00000779 Washer GB/T93 4 4
16 | 00001054 Screw GB/T70.1 M4x12 4
17 | 10025198 Signal plate 2 (option) 1
18 | 00001246 Screw GB/T 70.1 M5x%16 2
19 | 00000606 Washer GB/T93 5 8
20 | 00002484 Screw GB/T 70.1 M5x25 4
21 ]10002372 Sensor bracket 1
22 | 00000644 Rotary sensor 1
23 | 10018267 Sensor cover 1
24 | 00000999 Screw GB/T 973 M5x%10 4
25 | 10014041 Plate (JCPT1012PA) 1
26 | 10000039 Sheath 1
27 | 00000694 Tilt sensor 1
28 | 00001030 Screw GB/T 70.1 M5x%10 5

22

DINGLI




Section 1 Chassis

Parts Manual

108.1 Counterweight

CPTO808PA

J

23

DINGLI




Section 1 Chassis

Parts Manual

108.1 Counterweight
ltem | Part No. Description Qty.
1 | 00006082 Bolt GB/T 5782 M10x130 (JCPTO808PA) 4
2 10000011 Counterweight 18 (JCPTO808PA) 4
3 | 00001257 Nut GB/T6182 M16 (JCPT1012PA) 2
4 00000997 Washer GB/T 97.1 16 (JCPT1012PA) 4
5 | 00000615 Washer GB/T 97.1 10 (JCPTO808PA) 6
6 | 00001028 Washer GB/T 96.1 10 (JCPTO808PA) 4
7 | 00002572 Nut GB/T6183.1 M10 (JCPTO808PA) 4
10021702 Frame weldment (JCPTO808PA, JCPT1008PA) 1
° 10023411 Frame weldment (JCPT1012PA) 1
9 10000483 Counterweight 400 (JCPT1012PA) 1
10 | 00005281 Bolt GB/T 5782 M16x210 (JCPT1012PA) 2
11 | 00001027 Bolt GB/T 5782 M10x80 (JCPTO808PA) 2
12 | 00000679 Washer GB/T 93 10 (JCPTO808PA) 2
13 | 10021740 Counterweight 28 (JCPT0808PA) 1

24

DINGLI




Parts Manual

Section 2
Scissor

DINGLI

Section 2 Scissor

25



Section 2 Scissor Parts Manual

201.1 Scissor Assembly (JCPT0808PA)

) (2Y3)(a)(5)e)(7)(8) (o | @

52
a8 11

51
12

50
49 13
14

48
47 > 15
al@ 16

46 X

17

45
18
19
20
21
> 22
23

35 7 Left
25
34
33
32 31 12 30 291 28) 27 | 26
DINGLI

26



Parts Manual Section 2 Scissor

201.1 Scissor Assembly (JCPT0808PA)

ltem | Part No. Description Qty.
1 00002891 Bolt GB/T 16674 M10%x110 2
2 10000252 Platform slider 4
3 | 00000439 8813-38.1x44.45x50.8 Bearing 6
4 100002098 896B-38.1x146 Pin 4
5 | 10027108 Pin 1
6 10000605 Outer arm 3 1
7 | 00011198 88234231 Bearing 2
8 10027103 Inner arm 3 1
9 | 00002572 Nut GB/T6183.1 M10 7
10 | 00002884 Bolt GB/T 16674 M10%x100 2
11 | 00001027 Bolt GB/T 5782 M10x80 11
12 | 00000623 Nut GB/T 6182 M10 11
13 | 10000256 Spacer sleeve 2
14 | 00000748 Limit switch 1
15 | 00001054 Screw GB/T70.1 M4x12 2
16 | 00000779 Washer GB/T93 4 4
17 | 00002228 Screw GB/T70.1 M4x25 2
18 | 10006738 Outer arm 2 1
-- 10014914 Right single link 1
- 10014915 Outer arm, left 1
19 | 10000255 Chassis slider 2
20 | 00000598 895B-38.1%185 Pin 2
21 | 00000787 Circlips JB/ZQ 4342-38 9
22 | 10000254 Washer 7
23 | 00000438 8813-38.1x44.45x31.75 Bearing 16
24 | 10023675 Pin 2
25 | 00002059 Bolt GB/T 5783 M12x30 8
26 | 00000815 Washer GB/T93 12 8
27 | 00000814 Washer GB/T97.1 12 8

DINGLI

27



Section 2 Scissor Parts Manual

201.1 Scissor Assembly (JCPT0808PA)

ltem | Part No. Description Qty.
28 | 10023688 Outer arm 1 1
29 110027101 Inner arm 1 1
30 | 10021440 Cable bridge 1
31 | 10002371 Pin 1
32 | 10000264 Block 24
33 | 10023676 Clamp 1
34 | 00002029 Screw GB/T70.1 M6x%12 1
35 | 00001040 Bolt GB/T 5782 M10x100 1
36 Electric cylinder assembly (refer to 202.1) 1
37 | 10021276 Inner arm 2 1
38 | 00000568 898-38.1%638.5 Pin 6
39 | 10000260 Safety arm bushing 2
40 | 10000259 Safety arm 2
41 | 00005263 Bolt QC/T 340 M10x30 2
42 | 10011771 Clamp 3
43 | 10014454 Cable bridge 1
44 | 00000565 898-38.1x199.5 Pin 2
45 | 00000822 Screw GB/T70.3 M5x%16 3
46 | 10011770 Collar 3
47 | 10022883 Harness plate 1
48 | 00000605 Washer GB/T97.1 5 2
49 | 00001246 Screw GB/T70.1 M5x%16 2
50 | 00000606 Washer GB/T93 5 2

DINGLI

28




Section 2 Scissor

Parts Manual

IS A\
_, Y, . &.

7 .. ,.‘.
yac

Right

201.2 Scissor Assembly (JCPT1008PA)

29

DINGLI




Section 2 Scissor Parts Manual

201.2 Scissor Assembly (JCPT1008PA)

ltem | Part No. Description Qty.
1 | 00002891 Bolt GB/T 16674 M10%x110 2
2 10000252 Platform slider 4
3 | 00002572 Nut GB/T6183.1 M10 7
4 100002098 896B-38.1x146 Pin 4
5 | 00000439 8813-38.1x44.45x50.8 Bearing 6
6 10000605 Outer arm 3 1
7 10000737 Inner arm 4 1
8 | 00002884 Bolt GB/T 16674 M10%100 2
9 | 00001027 Bolt GB/T 5782 M10x80 14
10 | 00000623 Nut GB/T 6182 M10 14
11 | 10000044 Cable bridge 1
12 | 10027111 Inner arm 3 1
13 | 00000568 898-38.1x638.5 Pin 9
14 | 10007395 Outer arm 3 1
- 10014916 Outer arm 3, right 1
- 10014915 Outer arm, left 1
15 | 10000256 Spacer sleeve 2
16 | 00000748 Limit switch 1
17 | 00001054 Screw GB/T70.1 M4x12 2
18 | 00002228 Screw GB/T70.1 M4x25 2
19 | 00000779 Washer GB/T93 4 4
20 | 10006738 Outer arm 2 1
-- 10014914 Right single link 1
-- 10014915 Outer arm, left 1
21 | 10000255 Chassis slider 2
22 | 00000598 895B-38.1x185 Pin 2
23 | 00000787 Circlips JB/ZQ 4342-38 11
24 | 10000254 Washer 10
25 | 00000438 8813-38.1x44.45x31.75 Bearing 22

30

DINGLI




Parts Manual

201.2 Scissor Assembly (JCPT1008PA)

Section 2 Scissor

ltem | Part No. Description Qty.
26 | 10023675 Pin 2
27 | 00002059 Bolt GB/T 5783 M12x30 8
28 | 00000815 Washer GB/T93 12 8
29 | 00000814 Washer GB/T97.1 12 8
30 | 10023688 Outer arm 1 1
31 | 10027101 Inner arm 1 1
32 | 10021440 Cable bridge 1
33 | 10002371 Pin 1
34 | 10023676 Clamp 1
35 | 00002029 Screw GB/T70.1 M6x12 1
36 Electric cylinder assembly (refer to 202.1) 1
37 | 00001040 Bolt GB/T 5782 M10x100 1
38 | 10021276 Inner arm 2 1
39 | 10014454 Cable bridge 1
40 | 10011771 Clamp 5
41 | 10000260 Safety arm bushing 2
42 | 10000259 Safety arm 2
43 | 00005263 Bolt QC/T 340 M10%30 2
44 | 00000565 898-38.1%x199.5 Pin 2
45 110011770 Collar 5
46 | 00000822 Screw GB/T70.3 M5x16 5
47 | 10022883 Harness plate 1
48 | 00000605 Washer GB/T97.1 5 2
49 | 00000606 Washer GB/T93 5 2
50 | 00001246 Screw GB/T70.1 M5x%16 2
51 | 10027108 Pin 1
52 | 10000264 Block 32
53 | 00011198 88224230 Bearing 2

DINGLI

31



Parts Manual

Section 2 Scissor

201.3 Scissor Assembly (JCPT1012PA)

@ CPEEE) @EEEEEEE) &) @ (@ &)

Q
2\
\

DINGLI

32



Parts Manual

201.3 Scissor Assembly (JCPT1012PA)

Section 2 Scissor

ltem | Part No. Description Qty.
1 00002884 Bolt GB/T 16674 M10%100 2
2 10000252 Platform slider 4
3 100002572 Nut GB/T6183.1 M10 7
4 | 00002098 896B-38.1%146 Pin 4
5 | 00000439 8813-38.1x44.45x50.8 Bearing 6
6 10000293 Outer arm 5 1
7 10000739 Inner arm 4 1
8 00002891 Bolt GB/T 16674 M10%x110 2
9 | 00001027 Bolt GB/T 5782 M10x80 15
10 | 00000623 Nut GB/T 6182 M10 15
11 | 10000044 Cable bridge 1
12 | 10027056 Inner arm 3 1
13 | 00000568 898-38.1x638.5 Pin 9
14 | 10007395 Outer arm 3 1
-- 10014916 Outer arm 3, right 1
- 10014915 Outer arm, left 1
15 | 10000256 Spacer sleeve 2
16 | 00000748 Limit switch 1
17 | 00001054 Screw GB/T70.1 M4x12 2
18 | 00002228 Screw GB/T70.1 M4x25 2
19 | 00000779 Washer GB/T93 4 4
20 | 10006738 Outer arm 2 1
-- 10014914 Outer arm, right 1
- 10014915 Outer arm, left 1
21 | 10000255 Chassis slider 2
22 | 00002096 896B-38.1x25A Pin 2
23 | 00000787 Circlips JB/ZQ 4342-38 11
24 | 10000254 Washer 10
25 | 00000438 8813-38.1x44.45x31.75 Bearing 22

DINGLI

33



Section 2 Scissor Parts Manual

201.3 Scissor Assembly (JCPT1012PA)

ltem | Part No. Description Qty.
26 | 10023675 Pin 2
27 | 00000815 Washer GB/T93 12 8
28 | 00002059 Bolt GB/T 5783 M12x30 8
29 | 00000814 Washer GB/T97.1 12 8
30 | 10023686 Outer arm 1 1
31 | 10026389 Inner arm 1 1
32 | 10021440 Cable bridge 1
33 | 10002371 Pin 1
34 | 10023676 Clamp 1
35 | 00002029 Screw GB/T70.1 M6x%12 1
36 Electric cylinder assembly (refer to 202.2) 1
37 | 00001040 Bolt GB/T 5782 M10x100 1
38 | 10021276 Inner arm 2 1
39 | 10014454 Cable bridge 1
40 | 10011771 Clamp 5
41 | 10000260 Safety arm bushing 2
42 | 10000259 Safety arm 2
43 | 00005263 Bolt QC/T 340 M10x30 2
44 | 00000565 898-38.1x199.5 Pin 2
45 | 00000822 Screw GB/T70.3 M5x%16 5
46 | 10011770 Collar 5
47 | 00001246 Screw GB/T70.1 M5x16 2
48 | 00000605 Washer GB/T97.1 5 2
49 | 00000606 Washer GB/T93 5 2
50 | 10022883 Harness plate 1
51 | 10027108 Pin 1
52 | 10000264 Block 32
53 | 00011198 88234231 Bearing 2

DINGLI

34




Parts Manual

202.1 Electric Cylinder Assembly (JCPT0808PA, JCPT1008PA)

3

\

Section 2 Scissor

© © & ©

N

(—
\ \/

¥

=
\e

(

DINGLI

35



Section 2 Scissor Parts Manual

202.1 Electric Cylinder Assembly (JCPT0808PA, JCPT1008PA)

ltem | Part No. Description Qty.
1 10026978 Electric cylinder (HL) 1
-- 00011637 Electric cylinder 1
-- 100010682 Reducer 1
-- | 00010683 Motor 1
2 | 00002247 Nut GB/T6170 M6 1
3 | 10026744 Washer GB/T97.1 6 2
4 10001457 Screw 1
5 | 00000999 Screw GB/T 973 M5x%10 3
6 10023689 Motor cover 1
7 10023680 Emergency down cable assembly 1
8 | 00002029 Screw GB/T70.1 M6x%12 1
9 |10027222 Lowering knob JB/T 7274.6 BM5x70 1
10 | 10023676 Clamp 1
DINGLI

36




Section 2 Scissor

Parts Manual

202.2 Electric Cylinder Assembly (JCPT1012PA)

37

DINGLI




Section 2 Scissor Parts Manual

202.2 Electric Cylinder Assembly (JCPT1012PA)

ltem | Part No. Description Qty.
1 10021275 Electric cylinder (HL) 1
-- 00010686 Electric cylinder 1
-- | 00010687 Reducer 1
-- | 00010688 Motor 1
2 | 00001017 Screw GB/T 973 M6%12 4
3 10024232 Motor cover 1
4 | 00002029 Screw GB/T70.1 M6x%12 1
5 ]10023676 Clamp 1
6 | 00002247 Nut GB/T6170 M6 1
7 | 00000620 Washer GB/T97.1 6 2
8 10001457 Screw 1
9 10023680 Emergency down cable assembly 1
10 | 10000410 Lowering knob JB/T 7274.6 BM5x70 1
DINGLI

38



Parts Manual

Section 3
Platform

DINGLI

Section 3 Platform

39



Section 3 Platform Parts Manual

301.1 Main Platform Assembly (JCPT0808PA, JCPT1008PA)

DINGLI

40



Parts Manual Section 3 Platform

301.1 Main Platform Assembly (JCPT0808PA, JCPT1008PA)

ltem | Part No. Description Qty.
1 10002069 Lower main rail, right 1
2 10000716 Upper main rail, right 1
3 10001178 Inserted pin 2
4 | 00002568 Bolt GB/T 16674 M8x60 6
5 100001991 Rivet GB/T 126184 4.8x16 2
6 | 00002575 Nut GB/T6183.1 M8 6
7 10002077 Rear rail 1
8 | 00002581 Bolt GB/T 16674 M6x50 12
9 10002085 Entry gate 1
10 | 00002547 Bolt GB/T 16674 M10x55 13
11 | 10000331 Latch handle 1
12 | 10000367 Spring 1
13 | 00002572 Nut GB/T6183.1 M10 13
14 | 10000299 Hinge A 1
15 | 10000302 Hinge B 1
16 | 00002574 Nut GB/T6183.1 M6 12
17 | 10002076 Upper main rail, left 1
18 | 10002073 Lower main rail, left 1

10021743 Main deck weldment (JCPTO808PA) 1
10 10014879 Main deck weldment (JCPT1008PA) 1
20 | 00001154 Screw GB/T 70.3 M8x45 8
21 | 10000307 Roller bracket 2
22 | 10002031 Roller 2
23 | 00001295 Bearing GB/T 276-1994 - 6204 2
24 | 00000887 Circlips GB/T 893.147 2
25 | 00004385 Screw GB/T 823 M4x8 1
26 | 00001823 Clip 24 1
27 | 00002064 Screw GB/T 70.1 M4x20 2
28 | 10001776 Wire clip 2
DINGLI

41



Section 3 Platform

Parts Manual

301.1 Main Platform Assembly (JCPT0808PA, JCPT1008PA)
ltem | Part No. Description Qty.
29 | 10000376 Bumper 1
30 | 00001011 Screw GB/T 973 M5x12 1

42

DINGLI




Parts Manual Section 3 Platform

302.1 Platform Extension Assembly (JCPT0808PA, JCPT1008PA)

DINGLI



Section 3 Platform Parts Manual

302.1 Platform Extension Assembly (JCPT0808PA, JCPT1008PA)

ltem | Part No. Description Qty.
1 10002074 Left extension rail 1
2 | 00002573 Nut GB/T6183.1 M5 4
3 50000555 Manual box 1
4 10000709 Front rail 1
5 00002523 Screw GB/T 973 M5x16 4
6 10001178 Inserted pin 2
7 | 00001991 Rivet GB/T 126184 4.8x16 2
8 | 00002568 Bolt GB/T 16674 M8x60 6
9 | 00002575 Nut GB/T6183.1 M8 6
10 | 00002547 Bolt GB/T 16674 M10x%55 8
11 | 00002572 Nut GB/T6183.1 M10 8
12 | 10000703 Right extension rail 1
13 | 10002072 Lower extension rail 2
14 | 10014881 Extension deck weldment 1
15 | 00000816 Bolt GB/T 5783 M12x25 1
16 | 00000815 Washer GB/T93 12 1
17 | 00000814 Washer GB/T97.1 12 1
18 Platform locking device assembly (refer to 305.1) 1
19 | 00000887 Circlips GB/T 893.147 2
20 | 00001295 Bearing GB/T 276-1994 - 6204 2
21 | 10000305 Roller 2 2
22 | 10000046 Slide pad 2
23 | 00000822 Screw GB/T70.3 M5x16 8
24 | 10017994 8812-263036 Bearing 2
25 | 10000307 Roller bracket 2
26 | 00001155 Screw GB/T 70.3 M8x55 8
27 | 10000376 Bumper 2
28 | 00001011 Screw GB/T 973 M5x%12 2
DINGLI

44



Parts Manual Section 3 Platform

303.1 Main Platform Assembly (JCPT1012PA)

RG
q N
S|

\ L

5o

DINGLI

45



Section 3 Platform Parts Manual

303.1 Main Platform Assembly (JCPT1012PA)

ltem | Part No. Description Qty.
1 10016095 Right main rail 1
2 | 00002568 Bolt GB/T 16674 M8x60 6
3 10001178 Inserted pin 2
4 00001991 Rivet GB/T 126184 4.8x16 2
5 | 00002575 Nut GB/T6183.1 M8 6
6 10000374 Rear ralil 1
7 | 00002581 Bolt GB/T 16674 M6x50 12
8 10000368 Entry gate 1
9 | 00002547 Bolt GB/T 16674 M10x55 1
10 | 10000331 Latch handle 1
11 | 10000367 Spring 1
12 | 00002572 Nut GB/T6183.1 M10 1
13 | 10000299 Hinge A 1
14 | 10000302 Hinge B 1
15 | 00002574 Nut GB/T6183.1 M6 12
16 | 10016094 Left main rail 1
17 | 00001154 Screw GB/T70.3 M8x45 8
18 | 10000307 Roller bracket 2
19 | 10002031 Roller 2
20 | 00001295 Bearing GB/T 276-1994 - 6204 2
21 | 00000887 Circlips GB/T 893.147 2
22 | 00004385 Screw GB/T 823 M4x8 1
23 | 00001823 Clip 24 1
24 | 10012801 Main deck weldment 1
25 | 00002064 Screw GB/T70.1 M4x20 2
26 | 10001776 Wire clip 2
27 | 10000376 Bumper 1
28 | 00001011 Screw GB/T 973 M5x%12 1

46

DINGLI




Parts Manual Section 3 Platform

304.1 Platform Extension Assembly (JCPT1012PA)

DINGLI

47



Section 3 Platform

Parts Manual

304.1 Platform Extension Assembly (JCPT1012PA)
ltem | Part No. Description Qty.
1 10000354 Left extension rail 1
2 | 00002573 Nut GB/T6183.1 M5 4
3 | 50000555 Manual box 1
4 | 00002523 Screw GB/T 973 M5x16 4
5 10000357 Front rail 1
6 10001178 Inserted pin 2
7 | 00001991 Rivet GB/T 126184 4.8x16 2
8 | 00002568 Bolt GB/T 16674 M8x60 6
9 | 00002575 Nut GB/T6183.1 M8 6
10 | 10000361 Right extension rail 1
11 | 10012808 Extension deck weldment 1
12 | 00000814 Washer GB/T97.1 12 1
13 | 00000815 Washer GB/T93 12 1
14 | 00000816 Bolt GB/T 5783 M12x25 2
15 Platform locking device assembly (refer to 305.1) 1
16 | 00000887 Circlips GB/T 893.147 2
17 | 00001295 Bearing GB/T 276-1994 - 6204 2
18 | 10000305 Roller 2 2
19 | 10017994 8812-263036 Bearing 2
20 | 10000307 Roller bracket 2
21 | 00001155 Screw GB/T 70.3 M8x55 8
22 | 10000046 Slide pad 2
23 | 00000822 Screw GB/T 70.3 M5x16 8
24 | 10000376 Bumper 2
25 | 00001011 Screw GB/T 973 M5%12 2

48

DINGLI




Parts Manual

305.1

Platform Locking Device Assembly

Section 3 Platform

305.1 Platform Locking Device Assembly

ltem | Part No. Description Qty.
1 | 00000623 Nut GB/T6182 M10 2
2 | 00000615 Washer GB/T97.1 10 2
3 10000334 Foot pedal 1
4 10000337 Lock pin housing 1
5 10000336 Spring 1
6 | 10000338 Lock pin 1
7 10012175 Bracket 1
8 | 00002030 Bolt GB/T 5782 M10x50 1

DINGLI

49



Section 3 Platform

306.1

Parts Manual

Platform Control Assembly

306.1 Platform Control Assembly
ltem | Part No. Description Qty.
1 00007739 Platform control box assembly (refer to 307.1) 1
2 | 00001163 Nut GB/T 6182 M8 1
3 | 10004827 Handle 1
4 10002023 Locating plate 1
10000390 Platform control box mount bracket (tilted, without cover) 1
5 10013686 Platform control box mount bracket (tilted, with cover) 1
10001715 Platform control box mount bracket (horizontal, with cover) 1
6 | 00001986 Screw GB/T 818 M6%16 - H 4
7 | 00004384 Bolt GB/T 801 M8x45 1
8 | 00001010 Screw GB/T 973 M5x8 (option) 1
9 | 00001252 Screw GB/T 70.1 M5x%12 (option) 2
10 | 00006871 Ultrasonic sensor (option) 1
11 | 00002573 Nut GB/T 6183.1 M5 (option) 2
12 | 10012853 Sensor bracket (option) 1
13 | 00002523 Screw GB/T 973 M5x16 (option) 2

50

DINGLI




Parts Manual Section 4 Electrical sttem

Section 4
Electrical System

DINGLI

51



Section 4 Electrical sttem Parts Manual

401.1 Electrical Harness

=] @ Beacon

Rotary
= @ Sensor

= (@ Tilt
sensor

& &[] _3» Limit Switch
(Lift Up)

Platform Contro™
Box Assembly

D

= gl 3 Limit Switch

<4> (Pothole)
+
2

Limit Switch

(Lift Down) @

& gff 3 Limit Switch
(Pothole)

P ge—

iz

Cylinder Unit

../O
Electric

o o 5 Cylinder
Moto Unit

ontroller

assembly

il
A I A

DINGLI

52



Parts Manual Section 4 Electrical sttem

401.1 Electrical Harness
ltem | Part No. Description Qty.
1 00010152 ECU harness 1
, 00010155 hig‘:tpl?_(;v(\)/gSLFi%t switch harness (JCPTO808PA, 1
00010162 Lift Down Limit switch harness (JCPT1012PA) 1
00007728 Platform control box harness (JCPTO808PA) 1
3 00007726 Platform control box harness (JCPT1008PA) 1
00007722 Platform control box harness (JCPT1012PA) 1
00010154 Sensor and Limit harness (JCPTO808PA, JCPT1008PA) 1
) 00010156 Sensor and Limit harness (JCPT1012PA) 1
00010158 Load sensor harness (JCPTO808PA) 1
5 00010159 Load sensor harness (JCPT1008PA) 1
00010161 Load sensor harness (JCPT1012PA) 1
00010153 Lift motor harness (JCPTO808PA, JCPT1008PA) 1
° 00010167 Lift motor harness (JCPT1012PA) 1
00010826 Drive motor harness (JCPTO808PA, JCPT1008PA) 2
! 00010827 Drive motor harness (JCPT1012PA) 2
8 00010163 Motor controller positive harness 1
9 00010164 Motor controller negative harness 1
00010151 Power harness (JCPTO808PA, JCPT1008PA) 1
10 00010157 Power harness (JCPT1012PA) 1
11 | 00007496 Power harness 1
12 | 00007677 Power harness 1
13 | 00007356 Power harness 1

DINGLI

53



Parts Manual

Section 4 Electrical System

Power to Platform

402.1

China/USA

EURO m

Australia @/

UK 110V

DINGLI

UK 220V

EURO 220V %,/

54



Parts Manual Section 4 Electrical sttem

402.1 Power to Platform
ltem | Part No. Description Qty.
00003148 AC plug (China 220V) 1
00003149 AC plug (USA110V) 1
1 00003151 AC plug (European 220V) 1
00003150 AC plug (UK 220V) 1
00002615 AC plug (UK 110V) 1
2 00002634 Circuit breaker (Option) 1
3 100002603 AC plug (Australia 220V) 1
00003152 Wire cable, platform AC power (JCPTO808PA) 1
4 00003153 Wire cable, platform AC power (JCPT1008PA) 1
00003154 Wire cable, platform AC power (JCPT1012PA) 1
00002617 AC socket (Australia) 1
00002709 AC socket (European) 1
° 00000668 AC socket (China/USA) 1
00004771 AC socket (UK) (AC socket bracket: 10016048) 1

DINGLI

55



Section 5 Decal

Section 5
Decal

56

DINGLI

Parts Manual




Section 5 Decal

501.1 Decals with Words (CE)

Parts Manual

9 Y/ ( o @
/A /A
BN H0EE
NN <)

— VJ‘ F R
7 NN N
S NN\

A =

Ae

N

B\ A

4 L1 <1 .
/ \/ 2 \ A
7\ \ N
/ { h

57

DINGLI




Section 5 Decal Parts Manual

501.1 Decals with Words (CE)

ltem | Part No. Description Qty.

1 09440011 Decal, Label-Lanyard anchorage point 4
2 09340001 Decal, Notice-Keep the manual with the machine 1
3 09440001 Decal, Danger-General safety rules 1
4 09440003 Decal, Danger-Tip-over hazard, tilt-alarm 1
5 09340070 Decal, Symbols-Non operating hand position 3
6 09340003 ]E())?cl:Je;Iélnstructions-Refer the operator to the instructions 2

09440013 Decal, Label-Capacity 380kg (JCPTO808PA) 1
7 | 09440014 Decal, Label-Capacity 230kg (JCPT1008PA) 1

09440015 Decal, Label-Capacity 450kg (JCPT1012PA) 1
8 09440005 Decal, Warning-Use indoors only (JCPT1008PA) 1
9 09430003 Decal, Danger-Keep away from moving parts 5
10 | 09430001 Decal, Danger-Safety arm 4
11 09310001 Decal, Instructions-Forklift pockets 2
12 | 09310003 Decal, Instructions-Tie down point 4
13 | 09310002 Decal, Instructions-Lift point 4

09310008 (E?J%c:s_lli()lgts)’ggzt)ions-Maximum wheel load 1000kg 2200 Ibs 4
14 | 09310010 (E?Jecc:s_lll1lg(s)g;cAt)ions-Maximum wheel load 960kg 2112 Ibs 4

09310012 (E\)J%:F?_Ihlg?ggzt)ions-Maximum wheel load 1240kg 2728 Ibs 4
15 | 09310006 Decal, Notice-Main power switch operation 1
16 | 09540001 Decal, Label-CE 3
17 | 09410129 Decal, Warning-Charge warning 1
18 | 09410001 Decal, Danger-Explosion/burn hazard 1
y 09440009 ([)O(aizléocr??jlgg-%%%;;?)ual force 400N (Indoor)200N >

09440007 ?g;a_:_l1 (()31a2u|tD|Ao)n-Max. manual force 400N (JCPT1008PA, °

09640254 Decal, Cosmetic-JCPTO808PA 2
20 09640255 Decal, Cosmetic-JCPT1008PA 2

DINGLI

58



Parts Manual Section 5 Decal

501.1 Decals with Words (CE)

ltem | Part No. Description Qty.
20 | 09640256 Decal, Cosmetic-JCPT1012PA 2
21 | 09440212 Decal, Warning-Crushing hazard 2
22 | 09410005 Decal, Danger-Do not alter or disable limit switch 1
23 | 09310004 Decal, Instructions-Emergency lower 1
24 | 09410003 Decal, Warning-Inspected and operation properly 1

DINGLI



Section 5 Decal

501.1 Decals with Words (CE)

Parts Manual

@ 09440011 @ 09340001

NOTICE

(EEPTHE OPERATION ANDSAFETY
(@ ossaoons  WANUALWITH THE NACHINE

Tip-over
Hazard

)

If titt-akarm
sound: tis

(5) 09340070

Tip-over Hazard

This machine is intended for
USE INDOORS ONLY,
and must not be used outdoors

as wind forces may make it

(6) 09340003

unstable
MAX allowed wind speed. 0 m/s.

h, Rofer the operator to
||_ | the instructions for
= use.

(7) 09440014

Pied s B

zankg =1 l?kg =1 13kg |

t PH

| aoun|

Omis
oa00

(3) 09440001

Failure to read, understand and obey the operator's manual and
the following safety rules will result in death or ser

fous injury.
i tht

Fallure to follow these instructions
could result in death or ssrious

b33

(7) 09440013

(13)09310002

o hom @

=380kg =267Tkg l13kg 3E-Dkg za?kg 1 13kg ‘‘‘‘‘
k& M I ﬁﬁ‘j —fﬁﬁ ialL =

@ 09440015 (11) 09310001
._ {
s (s | e | o ol e §ed |
=450kg | || =337kg | | =113kg || =450kg =337kg | | =113kg 12.5mis
f h‘ 1 (T

60

DINGLI




Parts Manual Section 5 Decal

501.1 Decals with Words (CE)

09430001 09310008 09310012 @ 09310006
NOTICE
=5 0| | |

Don't engage Cut off the powar when the

Ii:s‘)‘a"ﬂ ine ks repaired of
e o for tong period

e | (14) 09310010 09540001 ) > o

before
. performing
maintenance

of repair 960 kg
enaseent 8 21121bs

Crushing Hazard
Dath or serious injury can result
from contact with maving scissor
arms,

4 -

00540001

(19) 09440009 (19) 09440007

A CAUTION | [ A CAUTION |

« When storing, charge once a month. =
* Leave the battery empty for long time |
can result in permanently damage. W Y Max. Manual Force Max. Manual Force

(18) 09410001 400N (Indoor) 400N
200N (Outdoor)

m : — = =
Explosion/Burn Hazard
N{. o o il @ 09410005 09410003
batteries in hazardous locations whaere
@ polentiaily Rammable or explosive gases of

particies may bo presant
Igriition of explosive gases or contact corrosive A DA N G E R
acid will cause death, burns o Blindness.

Tip-over Hazard n o
Keep all opan flames and sparks away. Wear Al THIS MACHINE MUST NOT BE USED UNTILIT
’ ering or disabling limit E
personal prolective equipment, including face i Ear vt rek i 1S INSPECTED AND OPERATING PROPERLY.
shield, gloves and long sleeve shirt
Read M I tip-over. Machina lip-over will 1. D0 not operate this machine unless you have been
R::d s :\:p:::.l: o o obaration resull in death of sefious injury. proparty trained by a qualified person and
. Do not alter or disable limit autharized 1o operale this machine. Your iraining

DO NOT OPERATE equipmant if you da not switchis). Includes reading and understanding the safety,
understand the information n the manuals, enla] aparating and maMenEnce instructions in
Consult your supervisar, the owner or the manufacturer's manuals, knawing your employers
manufacturer. work rules and applicable govemmantal

\ swirmcin J reguistions

2. Follow the instructions in the Operating Manual
and appiicable standards for dally, frequent, and
annual Inspactions

@ 09440212 @ 09310004 3,00 not replace Hems(i,e.. batleries, wheels.

countorwalght, stc.) with itoms of diffarent waight

of specification bacause this will affect stabiity of

machine.
= 4. Do not modify or change machine without wiittsn
4 x - EMERGENCY LOWER approval fram manufacturer.
I — " " :
= = Pull knob to lower platiorm 5. Dparate this machine with axtrema caution. STOP

all operation if malfunction occurs.
8, impropar s of this machina could catuse death or
sarkous injury.

(20) 09640254 = =

JCPTO808PA

20) 09640255

JCPTT1008PA

20) 09640256

JCPT1012PA

DINGLI

61



Parts Manual

501.2 Decals with Words (ANSI)

Section 5 Decal

.\,“|4I,u,,: () 2
ﬁw/ﬂ {EOEOE

LA

ANa/ =\ \ X

=~

DINGLI

62



Parts Manual

Section 5 Decal

501.2 Decals with Words (ANSI)

ltem | Part No. Description Qty.
1 09440011 Decal, Label-Lanyard anchorage point 4
2 09340001 Decal, Notice-Keep the manual with the machine 1
3 09440037 Decal, Danger-General safety rules 1
4 09440003 Decal, Danger-Tip-over hazard, tilt-alarm 1
5 09340005 Decal, Instructions-Platform controller normal position 1
6 09340003 fII())(?LS:;I(;Instructions—Refer the operator to the instructions 2
09440305 Decal, Label-Capacity 840 Ibs  380kg (JCPTO808PA) 2
7 | 09440304 Decal, Label-Capacity 500 Ibs  227kg (JCPT1008PA) 2
09440306 Decal, Label-Capacity 1000 Ibs  454kg (JCPT1012PA) 2
8 09310001 Decal, Instructions-Forklift pockets 2
9 09310003 Decal, Instructions-Tie down point 4
10 | 09310002 Decal, Instructions-Lift point 4
09310008 ([‘)JeCcF?_II:OIggggcAt)ions-Maximum wheel load 1000kg 2200lbs 4
11 109310010 ([\)J%:s_lll1lgcs)g;<:)ions-Maximum wheel load 960kg 2112 Ibs 4
09310012 ([?J(—:é::%lg:tzrgcAt)ions-Maximum wheel load 1240kg 2728 Ibs 4
12 | 09310006 Decal, Notice-Main power switch operation 1
09410007 Decal, Warning-Change battery (Lead-acid Battery) 1
" 09410189 Decal, Warning-Change battery (Lithium Battery) 1
14 | 09410129 Decal, Warning-Charge warning 1
15 | 09410001 Decal, Danger-Explosion/burn hazard 1
16 | 09430003 Decal, Danger-Keep away from moving parts 5
17 | 09430001 Decal, Danger-Safety arm 4
09440302 Decal, Warning-Max. manual force 90 Ibs 400N (Indoor) 2
18 451bs 200N (Outdoor) (JCPTO808PA, JCPT1008PA)
09440301 (E\)jeccs_lhv(\)qa;rgzg):]-Max. manual force 90 Ibs 400N >
09640254 Decal, Cosmetic-JCPTO808PA 2
10 09640255 Decal, Cosmetic-JCPTO808PA 2

DINGLI

63



Section 5 Decal Parts Manual

501.2 Decals with Words (ANSI)

ltem | Part No. Description Qty.
19 | 09640256 Decal, Cosmetic-JCPT1012PA 2
20 | 09410005 Decal, Danger-Do not alter or disable limit switch 1
21 | 09310004 Decal, Instructions-Emergency lower 1
22 | 09410003 Decal, Warning-Inspected and operation properly 1

64

DINGLI




Parts Manual Section 5 Decal

501.2 Decals with Words (ANSI)

@ 09440011 @ 09340001 @ 09440037

NOTICE
KEEPTHE OPERATION ANDSAFETY 'F“T'"""75:":;?‘::;"'“'":'":"“"'#'::""7""“":’:::"'7‘3:?“""“'""'"d:...
MANUAL WITH THE MACHINE

(4) 09440003

Tip-over
Hazard

Tip-over Hazard

@
@
@

(17) 09310008  (37) 09310010 (17) 09310012
] i il

(7) 09440304

- a | hm ®
500 Ibs 250 Ibs 2501bs || 2B MPH
22?l=g 113 kg 113 kg ||2.5I'n|’9

e Em E g
500 Ibs 250 Ibs 250 Ibs
| 22Tkg

i ||3itg 'Il:l kg 0OMPH

(7) 09440305

-

(9) 09310003

.
L W LA ol
840 Ibe 590 Ibs 250 Ibs ._ Bdﬂlh E'JUI 250 Ib: 28 MPH
360 kg | 267 kg 113 kg OMPH 330!:1] Zﬁfkg ‘lSkg | 12.5mis
oOmis
) 90 b5 3 | 200N

400N

.........

\

(7) 09440306

(10) 09310002

-
Pl (hem| o ®

1000 Ibs 750 Ibs | 250 Ibs 28 MPH

450 kg 340 kg 113 kg 12.5mis

heom (em R g

10001bs | | [ 750Ibs 250 Ibs
450 kg | 340kg || 113kg OMPH
Omis |
| - t'— — 90 Ibs
¥ ] | Soks L 3| E — S| aoon
+ | 400N [
)

DINGLI



Section 5 Decal

501.2 Decals with Words (ANSI)

Parts Manual

(12) 09310006
NOTICE

Cint off the powor when the
mas s repaired of
nat used for long period

g o

4 -

09410129

= After using, charge in time.
= When storing, charge once a month.

-—
* Leave the battery empty for long time 1
canresullin permanently damage, "W 4

(18) 09440301

Explosion/Burn Hazard

Do not operate the machine or charge the
batteries in nazardous locations whers

8 o @ ar
panicles may be presant
Igrilticn of explosive gases of conlact corrosive
acid will cause death, burns of biindness

Keop all opon flames and sparks away. Wear
persanal protsctive squipmant, incluging face
shiald, gloves and lang sleave shin

Read Manuals

Road all manuals prior to operation

DO NOT OPERATE equipment f you da not
understand the information in the manuals
Consull your suparvisor, the owner or tha

manufacturer

L.

10001 _J

@16) 09430003

A DANGER

Crushing

Hazard

T * Do not stand under or around

| =] e platform during operation.
moving parts il |« koag away from maving parts
ul i

Serious injury Fallure to follow thess instructions.
could result in death of serious
|I'|JI.II'¥ 0001

z-1

(7) 09430001

A DANGER

Crushing Hazard
Denth of Serous injury can result

fram cantact wilh moving Scissae
arms.

Don't engage
safety arm
unless unioad
platform

Engage all
salely anms
balare
porfarming
maintenance
o repair.

stastnnt B

h’ L’ L‘

C
C
JC

A CAUTION

(13) 09410007

Tip-over Hazard
Do ol use batteries that weigh less than the original
oaquipmant. Batteries are used as counterweight and
are critical to machine stabity.
Each battery must weigh 62 Ibs / 28 kg The batieries
must weigh a minimum of 248 Ibs / 112 kg
os 1008

Tip-over Hazard
Do not use batteries that weigh bess than the original
aquipmaent. Batteres are uned os counlerweight and

Max. Manual Force

90 Ibs
400N

are eritical to machine stabiity.
ries must weigh a minimum of 110 Ibs /

Tip-over Hazard

. 09440302
ACAUTION]

Max. Manual Force

Indoor | Outdoor
90 Ibs 45 Ibs
400N 200N

\ J

@1 09310004

EMERGENCY LOWER

Pull knob to lower platform

PTOS808PA
PT1008PA

PT1012PA

.

Altering or disabling limit
switches can result in maching
tip-cver. Machine tip-over will
rosult |n death or sarious injury.
Do not alter or disable limit
switch(s).

22) 09410003

THIS MACHINE MUST NOT BE USED UNTILIT
15 INSPECTED AND OPERATING PROPERLY.

1. Do not operats this maching unless you have besn
properly trained by a qualified person and
authorized to cparate this machine. Your iraining
includes reading and understanding the safety,
operating and maintenance instructions in
manutacturer’s manuals, knowing your smployers
work rules and applicable gavermmantal
ragulations

2. Follow the instructions in the Operating Manual

and spplicable standards for daily, frequent, and

annual inspections.

Do nat replace itemsiie.. batlenies, wheels

counterweight, aic. ) with lams of diffarent wesght

of specification becauss this will affect stability of
maching

4. Do nat madity of change machine withaut written
appraval from manutacturer

5. Operate this machine with extreme caution. STOP
all operation if malfunction occurs

6, Impraper use of this machine could cause death or
serious injury

w

v )

66

DINGLI




Section 5 Decal

Parts Manual

502.1 Decals with Symbols (CE)

Q)
g7 19

S (e)
S
(0]
2
m
]
74 -

& N

26 )( 23 ){ 22

22)( 23

67

DINGLI




Section 5 Decal Parts Manual

502.1 Decals with Symbols (CE)

ltem | Part No. Description Qty.
1 09440089 Decal, Label-Lanyard anchorage point 4
> 09340026 Esecal, Symbols-Refer the operator to the instructions for >
3 09440090 Decal, Symbols-Tip-over hazard, tilt-alarm 1
4 09340070 Decal, Symbols-Non operating hand position 3
5 09340028 Decal, Instructions-Directional arrows 1
6 09440091 Decal, Symbols-General safety rules 1
09440013 Decal, Label-Capacity 380kg (JCPTO808PA) 1
7 | 09440014 Decal, Label-Capacity 230kg (JCPT1008PA) 1
09440015 Decal, Label-Capacity 450kg (JCPT1012PA) 1
8 09310001 Decal, Instructions-Forklift pockets 2
Decal, Instructions-Maximum wheel load 1000kg 2200 Ibs
09310008 (JCPTO808PA) 4
Decal, Instructions-Maximum wheel load 960kg 2112 Ibs
9 | 09310010 (JCPT1008PA) 4
Decal, Instructions-Maximum wheel load 1240kg 2728 Ibs
09310012 (JCPT1012PA) 4
10 | 09310099 Decal, Symbols-Battery charging instructions 1
11 | 09310078 Decal, Symbols-Main power switch operation 1
12 | 09540001 Decal, Label-CE 3
13 | 09410048 Decal, Symbols-Explosion/burn hazard 1
14 | 09410049 Decal, Symbols-Electrocution hazard 2
15 | 09410147 Decal, Symbols-Charge warning 1
16 | 09430009 Decal, Symbols-Keep away from moving parts 5
17 | 09430008 Decal, Symbols-Safety arm 4
Decal, Symbols-Max. manual force 400N (Indoor) 200N
09440085 (Outdoor) (JCPTO808PA) 2
Decal, Symbols-Max. manual force 400N (Indoor)
18 | 09440086 (JCPT1008PA) 2
Decal, Symbols-Max. manual force 400N (Indoor) 400N
09440087 (Outdoor) (JCPT1012PA) 2
19 | 09640254 Decal, Cosmetic-JCPTO808PA 2

DINGLI

68



Parts Manual Section 5 Decal
502.1 Decals with Symbols (CE)
ltem | Part No. Description Qty.
09640255 Decal, Cosmetic-JCPT1008PA 2
" 09640256 Decal, Cosmetic-JCPT1012PA 2
20 | 09440212 Decal, Warning-Crushing hazard 2
21 | 09410051 Decal, Symbols-Do not alter or disable limit switch 1
22 | 09310003 Decal, Instructions-Tie down point 4
23 | 09310002 Decal, Instructions-Lift point 4
24 | 09310096 Decal, Symbols-Emergency lower 1
25 | 09410050 Decal, Symbols-Injection hazard 1
26 | 09310098 Decal, Symbols-Platform power instructions 1

DINGLI

69



Section 5 Decal

Parts Manual

502.1 Decals with Symbols (CE)
(1) 09440089 (2) 09340026 (6) 09440091
(3) 09440090 =
| mix 1 (@) 09340070 @ @
/N L
& = @@@
(5) 09340028

]
air
U

(8) 09310001

—r I | "
O B
230Volt f W <= O
8,5 Ampere | -
(7) 09440014
r )| @ 09540001 (13) 09410048

=230kg

d @ hd

=117kg

=113kg ||

C

€

=

(0

=\ 0
. o
(@) 09440013 @) 09310008
i 1000 kg
1 { 22001b
WHeR  fem B vm| (= |[em] *TC 22001bs
=380kg =267kg =113kg :3aakg_ =267kg _:113kg_ 12.5mfs
i | (® 09310010
l i A u1 l,—l AN .200_N_
— )|
N (9) 09310012
R fem B m (hem| (em| T
 =450kg | =337kg | | =113kg ® | =450kg =337kg | | =113kg | 12.5mfs :L%&Ei
Omis —
il *
AN T

70

DINGLI




Parts Manual Section 5 Decal

502.1 Decals with Symbols (CE)

({4) 09410049 09430009 @8) 09440085

@5) 09410147 {7) 09430008 09440086
A 7~ E

@) 09440087 20) 09440212 (21) 09410051 ¢2) 09310003

B
5

& AY o

@3) 09310002 A 09310096 26) 09310098
3§ = 1 F

e

JCPTO808PA
TEPT1008PA
JCPT1012PA

DINGLI

71



Parts Manual

Section 5 Decal

502.2 Decals with Symbols (ANSI)

DINGLI

72




Parts Manual

Section 5 Decal

502.2 Decals with Symbols (ANSI)

ltem | Part No. Description Qty.
1 09440089 Decal, Label-Lanyard anchorage point 4
> 09340026 LI?Se(;:al, Symbols-Refer the operator to the instructions for >
3 09440090 Decal, Symbols-Tip-over hazard, tilt-alarm 1
4 09340028 Decal, Instructions-Directional arrows 1
5 09440091 Decal, Symbols-General safety rules 1
09440305 Decal, Label-Capacity 840 Ibs 380kg (JCPTO808PA) 2
6 09440304 Decal, Label-Capacity 500 Ibs 227kg (JCPT1008PA) 2
09440306 Decal, Label-Capacity 1000 Ibs 454kg (JCPT1012PA) 2
7 09310001 Decal, Instructions-Forklift pockets 2
Decal, Instructions-Maximum wheel load 2200 Ibs 1000kg
09310008 (JCPTO808PA) 4
Decal, Instructions-Maximum wheel load 2112 Ibs 960kg
8 09310010 (JCPT1008PA) 4
Decal, Instructions-Maximum wheel load 2728 Ibs 1240kg
09310012 (JCPT1012PA) 4
9 09310528 Decal, Symbols-Battery charging instructions 1
10 | 09310078 Decal, Symbols-Main power switch operation 1
11 | 09410048 Decal, Symbols-Explosion/burn hazard 1
12 | 09410049 Decal, Symbols-Electrocution hazard 2
13 | 09410147 Decal, Symbols-Charge warning 1
14 | 09430009 Decal, Symbols-Keep away from moving parts 5
15 | 09430008 Decal, Symbols-Safety arm 4
Decal, Symbols-Max. manual force 400N (Indoor) 200N
o 09440085 (Outdoor) (JCPTO808PA, JCPT1008PA) 2
Decal, Symbols-Max. manual force 400N (Indoor) 400N
09440087 (Outdoor) (JCPT1012PA) 2
09640254 Decal, Cosmetic-JCPTO808PA 2
17 | 09640255 Decal, Cosmetic-JCPT1008PA 2
09640256 Decal, Cosmetic-JCPT1012PA 2
18 | 09410051 Decal, Symbols-Do not alter or disable limit switch 1
19 | 09310003 Decal, Instructions-Tie down point 4

DINGLI

73



Section 5 Decal

502.2 Decals with Symbols (ANSI)

Parts Manual

ltem | Part No. Description Qty.
20 | 09310002 Decal, Instructions-Lift point 4
21 | 09310096 Decal, Symbols-Emergency lower 1
22 | 09410050 Decal, Symbols-Injection hazard 1
23 | 09310554 Decal, Symbols-Platform power instructions 1

DINGLI

74




Parts Manual

502.2 Decals with Symbols (ANSI)

Section 5 Decal

(1) 09440089 (2) 09340026 (5) 09440091
H2ix n -
(3) 09440090

(6) 09440304

(4) 09340028

@
air
S

(9) 09310528

100-240VAC
5,5-2,5 Ampe_r_e_

®
@

09310078

O e
/| B+=o

(8) 09310008

oM fo
500 Ibs 250 Ibs
227 kg 113kg |

: [ o ®
zsums O 500 Ibs 2501bs || 250Ibs 28 MPH 1000 kg @
113 kg omPH 227 kg 113kg 113 kg 12.5mis 2200 Ibs
ssioent &

I

= JDDN

nnnnnnnn

(8) 09310010

@ 09440305
960kg  (®)
2112 lbs
Wm hm > .
3!0 I? 590% 250% [ Sms 340 Ibs 590 Ibs 250 Ibs 28 MPH
380 kg e || e | ek 380kg | || 267kg 113kg || 12.5m/s
Omis }
(1]
_ ”l‘ | (8 09310012
4 | 451bs
1 {4 4 Qﬂlb 200N
= | 400N s
1240kg (©)
2728 Ibs
@ 09440306
S el e o e e ®
o S ||| e 1000 Ibs 7501bs || 2501bs || 28 MPH
450 kg 340kg || 113kg 0MPH _450kg 340 kg 113kg || 12.5m/s
omis N
M . (1]
I . i l 4
1 1 1 T 1 90 Ibs
1 | “35“.« ] . Al 11 4| aoon
4 ey

DINGLI

75



Section 5 Decal Parts Manual

502.2 Decals with Symbols (ANSI)

(1) 09410048 (14) 09430009 (6) 09440085

O\ |
(A ATA AT
(12) 09410049 (15) 09430008 09440087
AT AB= DY

@13) 09410147 (18) 09410051 (19) 09310003

JCPTO808PA
JCPT1008PA

JCPT1012PA

DINGLI






DINGLI AWP INDIA PRIVATE LIMITED

Address: Sahney Towers, 81, First Floor, Poonamallee High Road, Nerkundram,
Chennai, Tamil Nadu - 600 107

Telephone: +91-98846 48464

E-mail: support@dinglisaarc.com

Website: www.dinglisaarc.com

DINGLI



